

TITV e. V. • Zeulenrodaer Str. 42 • 07973 Greiz

ZIMMER + ROHDE GmbH
Zimmersmühlenweg 14-18
61440 Oberursel / Taunus**Test report 364/2/25**

Klob

02/12/2025

page 1 of 2

Customer: Ms Meike Ludwig
Assignment from: 07/11/2025
Received: 01/12/2025

Assignment:

No.	Test	Standard
		Test conditions
1.	Light transmission	DIN EN 410
		-

Samples:

Coding for test	Identification by customer
Sample 1	<u>Order 5511023</u> Article 10-A1303-682-60 Moonglaze Blackout FR , ZS883842

Sampling: The samples were taken by the customer.

Realisation
of the test:

The measurement samples were taken und tested in compliance with the above-mentioned regulations.

Testing period: 01/12/2025 – 02/12/2025

Test results:1. Light transmission

Sample 1	Light transmission [%]
Article: 1303 Moonglaze Blackout FR	0.0

You can find the single values of the light transmission in the measurement report.

The testing results are exclusively related to the sample under conditions as received.

Without written permission of the testing laboratory it is inhibited to copy this report partially.



Dr Klobes
Deputy Head of the Testing Centre

Enclosure: measurement report of light transmission